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1) Structural damage shall not occureasily,
installation of components shall not pose
any danger to users;
2) Theheadband shall be elastic or
adjustable, easy to wear and remove, and
the face mask shall be fimly fixed onthe
face, and no obvious compression or
tendemess shall appear during wearing,
Theheadband of replaceable facepiece
3) ;:gisﬁofwﬂ:mcmnﬁ: aﬂ'qjh: mﬂmk: 1) Lt is not easz t; c:us.e structural
wom indifferent ways, they should be amage: an e -eSIgn, .
tested for different producs; composition and installation of
4) The visual field should not be significantly components do not pose any
affecied danger to users
5) During wearing, the lens of the fiill 2) The headband is designed as
facepiece should notbe foggedor elastic material, adjustable,
otherwise affect the vision. easy to wear and remove, and
The basic 6) The respirator with replaceable filter ﬁan firmly fix the mask on the
i elements. inhalation exhalation ace without obvious .
! requirements | —— maﬂ}mﬂ;‘ﬂfmmb compression or tenderness Qualified
(structure) be easily replaced, and the wearer can during wearing;:
check the air tightness of the mask and 3) The field of vision is not
face atany time and conveniently, and significantly affected;
check the air tightness of wearing; 4) The structure of the disposable
7) Thebreathing hose shall not restrict the facepiece can ensure the close
lminmmtaﬁemdﬂe contact with the face, and it
mmmmgﬁh will not be deformed in normal
ai:fow; use.
8) Protection shall be provided on the front of
the exhalation valve. The exhalation
valveprotection device may be a specially
designed part or play a protective role
with the help of other parts on the mask:
9) Thestructure of the disposable facepiece
should be able to ensure the close fit with
the face, and should not be deformed in
nomal use;
10) Parts of replaceable facepiece (filter

elements) should be cleanable.
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Serial Test Items Unit Requirement Results e
Judgment
The surface of the sample shall be
free from damage, deformation .
and other obvious defects. The The surface of the sample is free
material and structure of the from damage, deformation and other
components shall be able to obvious defects. The material and
Appearance withstand normal service structure of the components can .
] . | _ i p 3 . s Qualified
inspection conditions and P0§5}ble withstand normal service conditions
temperature, humidity and and possible temperature, humidity
mechanical impact. After and mechanical impact.
temperature and humidity After temperature and humidity
pretreatment and mechanical
strength pretreatment
Sample No MV
1”| 1876
Total 2" | 186.4
inspiratory r
_ y resistance - 180.4
Breath - dlsp-osable. facepiece pretreated ]
3 § Pa inhalation resistance :<210 6 178.7 | Qualified
Resistance ; ;
exhalation resistance:<210
3* | 1672
Ui
Total 4 | 1643
exhalation
resistance 7| 160.4
pretreated
8" | 159.8
Unpretreated
1 Each headband, buckle and other
adjusting parts of themask did not slip
Each headband, buckle and other or break after being subjected to 10N
adjustin, s of the mask should i
4 Headband o 1] _ g part : of tension for IOS.. Qualified
not slip or break when subjected A#fter [;:iuzgtl;naf‘r;t.b Bl
2 5" Each he , buckle and other
I T adjusting parts of the mask did not
slip or break after being subjected to
10N tension for 10s.
Carbon dioxide z
CO; volume fraction should be no
5 content of the | —— o S oou 0.3% Qualified
inhalation air greater than 1%.
lower field of vision=35° 63°
6 Field of vision Qualified
binocular field of vision=65% 73%
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Serial Test Items Unit Requirement Results -
Judgment
Sample No MV
9* 99.7
10* 99.7
1n* 99.8
12* 99.7
13* 99.8
14" 99.7
15" 99.8
Pt 16° 99.8
Filter efficiency ed 17* 99.7
7 e KN95: =95.0 18* 99.8 Qualified
. = : =95, 8 ualifie
(NaCl particulate -
matter) 19 99.7
20 99.8
21 99.7
22 99.7
23" 99.8
24" 99.5
Temperatur| 25" 99.4
eand | 99.4
" 27 99.4
treatment :
28" 99.5
According to the method of 6.16, i
i Experi | g5 | B3 | B9 | EI2
under the condition of simulated menter
Practical use, the subjects provide subjective
8 performance/ | —— | evaluation for the performance that A 3 3 3 3 Qualified
score is difficult to evaluate by other
detection methods, such as those B 3 3 3 3
specified in 5.1b) and 5.11
Lan:;etreated
1", 2"The parts of the specimen
e kies expoind the. flame exposed to the flame did not burn
should not burn after being 3
5 3 after being removed from the flame. i
9 Flammability —— | removed from the flame; if they do, " Qualified
the renewal time should not exceed A#ﬁe; L )
55 3", 4"The parts of the specimen
) exposed to the flame did not burn

after being removed from the flame.
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: . . Individual
Serial | Test Items | Unit Requirement Results
Judgment
TIL
Based on Til of each No. i Head | Head )
action (i. e. 10 stafic | (side/ | @ | Talk | static | Mean
persons and 5 side) | /down)
least 46 actions in . . y : : o g
50 actions o 32 36 | 38 | 42 | 3.6 | 3.4 | 37
KN95 <11 npwe. #
NS 33 4.5 4.7 5.4 52 43 4.8
34" | 40 | 49 | 55 | 49 | 3.7 | 46
10 Leakage/% | —— lified
i 35 | 78 | 16 | ns | 17| 71 | 100 | QT
36" | 41 | 43 | 48 | 43 | 33 | 42
Total Inward 37 | 34 | 36 | 46 | a5 | 32 | 39
Ketage for at least 38" | 37 [ 42 | 47 | 40 | 30 | 39
8 out of 10 subjects | ated -
when evaluated on a 3991 40 | 45 | 49 | 4.1 39 | 43
bcital persson baeis 40" | 33 | 37 | 38 | 33 [ 32| 34
KN95 <8
47 out of the 50 individual exercise results < 11
9 individual wearer arithmetic means< 8
The subjective evaluation of practical performance adopts 5-point scoring method; 5 points indicate that they have the
rema | best feeling for an evaluation project, 3 points indicate moderate feeling, and 1 point indicates unacceptable feeling
rks | E2: Rapid Walking Test E3: Flexion and extension walking test ~ E9: Pipeline experiment
E12: Filling Test

Test sample picture
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